Yakima Regional Wastewater Treatment Plant
Class II Inspection, October 5-7, 1992

by
Guy Hoyle-Dodson

Washington State Department of Ecology
Environmental Investigations and Laboratory Services Program
Toxics, Compliance, and Ground Water Investigations Section

Olympia, WA 98504-7710

Water Body No.: WA-37-1040
Segment No.: 18-37-02

November 1993

93-e28



TABLE OF CONTENTS

Page

ABSTRACT . . . e e 1ii
INTRODUCTION . . . .. . e e e e e e e e 1
SETTING . . . . . . e e e e e e e e e 1
Domestic Wastewater Treatment . . . . . ... . . . ... ... . . 1
Industrial Wastewater Treatment . . . . . . .. . ... ... ... ... 5
PROCEDURE . . . . . . e e e e e e e 5
QUALITY ASSURANCE\QUALITY CONTROL . ... ... ... ... .. ..., 6
Sampling . . . . . . e e e e 6
General Chemistry Analysis . . .. ... ... .. .. . . 6
Metals Analysis . . . . .. . . L 6
VOAs, BNAs, and Pesticides/PCBs . . . . . . . . . . .. e e e 6
Bioassays . . . . .. e e e e e e 7
RESULTS AND DISCUSSION . . . . .. e e e e e 7
Domestic Wastewater Treatment . . . . . . .. .. .. ... ... ... .. .. ... 7
Flow Measurements . . . . .. .. . . .. o it v it it ettt 7

NPDES Permit Compliance . . .. ... ... ... ... ... 9

General Chemistry/Plant Operation . . . . ... ... .. .............. 9

Sample Splits . . . . . . .. L 14
Organics/Metals . . . . . . . .. .. e e 16

Bioassays . . . . .. e e e e e e e e 16

Sludge . . . . . e 16

Industrial Wastewater Treatment . . . . . ... ... ... .. ... ... ... ... .. 21
General Chemistry . . . . ... ... . 21
Organics/Metals . . . . . . . ... .. . 23
CONCLUSIONS AND RECOMMENDATIONS . . . ... ... ... ... ... ... ... 23
Domestic Wastewater Treatment . . . . . . .. . .. .. ... ..t 23
Flow Measurement . . . . . . ... .. .. i e 23

NPDES Permit Compliance . . ... .. ... ... ... 23

General Chemistry/Plant Operation . . . . ... ... ................ 24

Sample Splits . . . . . . . . 24
Organics/Metals . . . . . . .. . . . e 24

Bioassays . . ... .. e 24

Sludge . . . . L e e 24



Industrial Wastewater Treatment . . . . . . . . . . .. ... .. ...
General Chemistry . . . . ... .. ... .. .
Organics/Metals . . . . . . . . ... e

REFERENCES

.............................................

ii



ABSTRACT

A Class II Inspection was conducted October 5-7, 1992, at the Yakima Regional Wastewater
Treatment Plant. The Yakima facility provides secondary treatment of domestic wastewater for
the City of Yakima and adjoining urban areas. It also applies untreated wastewater from several
food processing plants to sprayfields located along the Yakima River. Inspection data found that
Yakima was providing adequate treatment for most pollutants limited by the NPDES permit.
Total ammonia and fecal coliform effluent concentrations were of some concern. Influent
loading for BOD;s exceeded monthly average design criteria included in the NPDES permit.
Influent flow exceeded 85% of design criteria. Revising plant criteria to reflect recent plant
upgrades or submitting a plan and schedule to the Department of Ecology for the maintenance
of adequate treatment is recommended. Differences in the influent wastewater quality of the
plant’s two influent channels were noted and it was suggested that Yakima evaluate the
effectiveness of their current practice of sampling only one of those channels for NPDES permit
parameters. All effluent organic compound concentrations were within EPA water quality
criteria. Effluent concentrations of copper, lead, and silver exceeded EPA chronic water quality
criteria for receiving waters. Effluent bioassays provided evidence of toxic effects. The toxicity
may have been related to chlorine residual. Sodium adsorption ratio, pH, and coliform
concentrations in industrial wastewater were of concern for sprayfield application. The
inspection identified high fecal coliform counts and small to moderate organic/metal
concentrations in the industrial influent.

iii



INTRODUCTION

A Class II Inspection was conducted at the Yakima Regional Wastewater Treatment Plant on
October 5-7, 1992. Guy Hoyle-Dodson and Marc Heffner, environmental engineers for the
Washington State Department of Ecology (Ecology) Toxics, Compliance, and Groundwater
Investigations Section, conducted the inspection. Phelps Freeborn, permit manager for the
Washington State Department of Ecology Central Regional Office, requested the inspection; and
provided both assistance during the inspection and information on the STP’s treatment and
compliance history. Assisting on-site was plant process control supervisor Joe Schnebly.
Amold Swain, swing shift chief operator; Bruce Bates, assistant superintendent; and
Chris Waarvic, plant director provided additional information at various stages of the inspection.

The Yakima Regional STP provides secondary treatment of domestic wastewater for the city of
Yakima and several adjoining urban areas. Effluent discharges to the Yakima River. The
facility also provides sprayfield application for wastewater from several industrial food
processing plants. The State of Washington regulates the Yakima STP through NPDES permit
WA-002402-3, (expiration date: June 29, 1993).

Ecology conducted the Class II Inspection to identify potential areas of concern and to assist in
writing a new permit. Specific objectives include:

verify compliance with NPDES permit limits,

characterize wastewater toxicity with chemical scans and bioassays,
characterize sludge toxicity with chemical scans,

evaluate treatment plant performance and plant design,

assess facility loading, and

assess permittee’s self-monitoring through split sample analysis.

AR

SETTING

Domestic' Wastewater Treatment

The Yakima Regional Wastewater Treatment Plant is located in Yakima County, Washington,
on the east side of the city of Yakima (Figure 1). The facility uses trickling filters followed by
an activated sludge process. Sludge is anaerobically digested.

The plant has evolved over 35 years from a simple trickling filter plant serving only the city of
Yakima to its present configuration as a regional wastewater treatment facility. In 1983 aeration
basins were added to upgrade the facility’s activated sludge treatment capacity. The plant also
improved its anaerobic sludge digestion system to enhance sludge reduction and disposal. More
recently, an odor reduction system was added which includes a plant-wide gas collection system,
domes on the trickling filter, and gas treatment towers. During the inspection a new
chlorination/dechlorination system was just beginning operation.



". 4 mmms \

\ tJ' :YA A

ES iviaA US 12213 ™Mt

NA

R

¥ o
State

)
4 Fmrgvoun&

) ) R 2 C_cREA.29y Y Yokimo Sewage
35 k- .‘ 02d T sl
\ 5, Wl i -l & . Treotment
Plont

-----

Y L

TN

RIVERS:

1§rr i SE

(YAK IMA WEST)

Figure 1 — Map

rend oo NN Bap BEICEIE S N TR Yakima Sewage Treatment Plant

Ecology Class Il Inspection,

1993




Three main domestic influent lines convey wastewater to the plant’s influent diversion structure.
Only minimal mixing occurs in the diversion structure before the flow is split into two separate
channels. Visual inspection indicated that the sewage quality in these two channels differ from
one another. During periods of lower flow only one channel may be used.

Each channel includes mechanical bar screens, an aerated degritter, and a Parshall flume
(Figure 2). Solids from the degritters are dewatered and trucked to landfills. After the
degritters, operators periodically add septage to the eastern channel. Meters in each channel
measure instantaneous and totalized flows at the Parshall flumes. The channels are joined at a
flow splitter prior to the primary clarifiers, although mixing is minimal. Flow from each side
of the flow splitter is directed into one of two pairs of primary clarifiers.

After sedimentation the primary clarifier effluents flow to a common wetwell. Approximately
1 MGD of primary clarifier effluent was pumped directly into the plant’s activated sludge
aeration basins to optimize aeration basin loading. The balance of the flow is routed to single
stage recirculating trickling filters. Two trickling filter towers are operated in parallel.

The trickling filters use a rock medium with a forced air aeration system. The installations are
covered by domes for odor control. The odor reduction system collects gases from the domes
as well as from several other points throughout the plant. Scrubbing towers treat the gases with
NaOH and Cl,. Scrubber water overflow is directed back to the headworks. An intermediate
degritter follows the trickling filter. This is principally used to remove snails if they become
a problem, although few, if any, snails inhabited the trickling filters at the time of the
inspection. The degritter returns grit slurry to the headworks. An optional clarifier following
the trickling filters was not in use at the time of the inspection.

Flow from the trickling filters is next routed to the activated sludge aeration basins. During the
inspection two of the four aeration basins were in use. Aeration is by fine bubble diffusers. In
addition to the trickling filter effluent and the primary clarifier effluent diversion, the basins also
accept the wastewater from dewatered sludge. Groundwater from beneath the basins was also
pumped into the aeration basins. The operator reported that this was done to stabilize the soil
beneath the basins.

From the aeration basins, effluent is discharged to two secondary clarifiers. Secondary clarifier
effluent is sent to a chlorine contact chamber for disinfection. During the inspection operators
controlled chlorination by a flow proportional system. A chlorine delivery system with direct
measurement of effluent chlorine concentrations had been installed, but was not functioning
during the inspection. Dechlorination with SO, is the final step before effluent discharges to the
Yakima River via a submerged pipe.

The sludge handling system consisted of: 1) a dissolved air floatation (DAF) thickener, 2)
primary and secondary anaerobic digesters, 3) sludge centrifuges, 4) drying beds, and 5) a
settling lagoon. Sludge from the primary clarifiers was pumped directly to the primary
anaerobic digesters. Secondary clarifier sludge was first concentrated by the DAF thickener,



FIGURE 2

CITY OF YAKIMA

KMART
PUMPING
l STATION

1 o

YAKIMA
A0 WEST £AST
UNION GAP DIVERSION DIVERSION
STRUCTURE STRUCTURE

P
CENTRIFUGE

HO 182 H
CAKE HOPPER - WW

5E CONDARY |
DIGESTER

[SECONDARY
DIGESTER

} DISTRIBUTION
80X o
| “ suee/ PRIMARY
RECIRC DIGESTER
| h NO.1
Ny
¥ -
30 R
STORAGE

‘—-@

[

SCREENS

PRIMARY
CLARIFIER

PRIMARY
CLARIFIER
NO.2

TERRACE HEIGHTS
PUMPING STATION

. Industrial :
= Sample :
Industrial 00 premeass
Waste =
SPRAYFIELD
industrial
Waste Pumping
Station

Influent {\}
Building

NORTH
TRICKLING
FILTER

PRIMARY
CLARIFIER

TRICKLING
FILTER
PUMP
STATION

PRIMARY
CLARIFIER
NG. 3

SOUTH
TRICKLING
FILTER

YAKIMA SEWAGE TREATMENT PLANT

PROCESS SCHEMATIC
CLASS li INSPECTION - 1992

——  Wastewater

=~  Sludge
TRICKLING
- YAKIMA
OUTFALL RIVER

DECHLORINATION
BUILDING

CHLORINATION
BUILEING

------------

CHLORINE
[— CONTACT
TANKS

. Ef-Sample :

g

SLUDGE

Mixed ligour
Sampie

SECONDARY
CLARIFIER
NO. 1

SECONDARY
CLARIFIER
NO. 2

N L




then the thickened sludge was sent to the primary anaerobic digesters. A centrifuge provided
final dewatering for most of the treated sludge. Alternatively, a small amount of treated sludge
was sent to sludge drying beds. Drivers trucked dried sludge from the centrifuge and drying
beds to a storage area. Sludge was eventually applied to agricultural land. A sludge lagoon was
filled to capacity and not receiving additional sludge or digester supernatant at the time of the
inspection.

Industrial Wastewater Treatment

Industrial influent from a few large food processing plants arrived at the plant in a dedicated
sewer. Industrial flow is mostly seasonal with the largest flows from August through October.
Del Monte Food Corporation generates approximately 85 % of the industrial influent, with Indian